
PARTS INFORMATION
Backpack Blower

SERIAL NUMBER RANGE: ALL

Champion Power Equipment, Inc., Santa Fe Springs, CA USA

REV 20220324

To order replacement parts please visit: 
shop.championpowerequipment.com 

or call 1-877-338-0999.

MODEL #100443
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PARTS LIST (A)

# Part Number Description Qty.

1 QS15Q63BF.2 Left Band Assembly 1

2 EB-520-E.5 Right Band Assembly 1

3 EB-650-10 Clip, Band 2

4 3WF-14-13 Clip, Mat 4

5

6MF-18-44A.5

Mat 1
S/N: <181200552

QS15Q63BF.6

S/N: 181200552+

6 GB6177  M5 Flange Nut M5, Black 7

7 EB-650.1-2 Frame 1

8 GB9074.4  M5 x 25 Bolt Assembly M5 x 25, Black 4

9 EB-650.1-4 Right Loop 1

10 GB818+GB96  M5 x 20 Bolt Assembly M5 x 20 4

11 EB-650.1-1 Left Loop 1

12 GB6177.1  M5 Flange Nut M5, Black 2

13 GB96  Ø5 Washer  Ø5, Black 5

14 GB818  M5 x 16 Bolt M5 x 16,Black 4

15

EB-650-CE.1

Fuel Cap Assembly 1
S/N: <181200552

QS15Q63BF.7.1

S/N: 181200552+

16

EB-650-E.3

Fuel Tank Assembly 1
S/N: <181200552

QS15Q63BF.7-1

S/N: 181200552+

17 3WF-2.6B-2 Clip, Protective Grid 4

18

EB-650-11

First Protective Grid 1
S/N: <181200552

QS15Q63BF-2

S/N: 181200552+

# Part Number Description Qty.

19 GB845 ST4.2 x 13 Screw ST4.2 x 13,Black 1

20 GB845 ST4.8 x 25 Screw ST4.8 x 25, Black 2

21 EB-650-12 Second Protective Grid 1

22
GB70.1-GB93-GB97  M5 x 
35

Bolt Assembly M5 x 35, Black
4

23 GB9074.4  M5 x 14 Screw M5 x 14 2

24 EB-650.8 Rubber Pillar 1

25 EB-650.9 Safty Belt 1

26
GB70.1-GB93-GB97  M6 x 
35

Bolt Assembly M6 x 35, Black
6

27 EB-650-2 Bracket 1

28 3WF-20.9-1 Screw M5 x 10,Black 1

29 3WF-20.9-2 Screw M5 x 16, Black 6

30 EB-650.6 Support 2

31 JB8870  Ø78 - Ø101 Clamp  Ø78 - Ø101 1

32 EB-650.7-2 Hose 1

33 JB8870  Ø59 - Ø82 Clamp  Ø59 - Ø82 1

34 EB-650.7.1 Swivel Joint 1

35 EB-650.7-3 Pipe, Straight 1

36 EB-650-E.5-1 End Pipe 1

37 GB62 M6 Wing Nut,Black 1

38 EB-650.7.2-A-1 Holder, Manipulator 1

39 GB5783  M6 x 45 Screw Bolt M6 x 45,Black 1

40

QS15Q63BF.3

Manipulator Assembly 1
S/N: <181200552

QS15Q63BF.3(A)

S/N: 181200552+

41

QS15Q63BF.1

Fan Assembly 1
S/N: <181200552

QS15Q63BF.1(A)

S/N: 181200552+

42 1E48FP-E-CHAMPION Engine, 63 cc 1
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PARTS DIAGRAM (B)
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# Part Number Description Qty.

1 EB-650-1 Intake Pipe 1

2 JB8870  Ø46 - Ø70 Clamp  Ø46 - Ø70 1

3 GB70-GB93-GB97  M5 x 50 Bolt Assembly M5 x 50 2

4 1E48FP-8 Baffle 1

5 1E48FP.3-2 Choke Valve 1

6 1E48FP.3-1 Cover 1

7 1E48FP.3-3 Choke Level 1

8 GB845 ST2.9 x 8.5 Screw ST2.9 x 8.5 1

9 1E48FP-7 Sealing Gasket, Carburator 1

10 1E48FP-E.4 Carburator Assembly 1

11 1E48FP-6 Sealing Gasket, Pipe 1

12 GB70-GB93-GB97  M5 x 30 Bolt Assembly M5 x 30 2

13 1E48FP-5 Pipe 1

14 1E48FP-4 Gasket, Guide Air Plate 1

15 1E48FP-3 Gasket, Cylinder 1

16 1E48FP-9 Guide Air Plate 1

17 GB70-GB93-GB97  M5 x 10 Bolt Assembly M5 x 10 2

18 1E48FP-E-GJ-1 Muffer Gasket 1

19 1E48FP-E-GJ.1 Muffler 1

20 1E48FP-E-GJ.2 Heat Shield 1

21 GB70-GB97  M6 x 70 Bolt Assembly M6 x 70, Black 2

22 JB8870  Ø32 - Ø50 Clamp  Ø32 - Ø50 1

23 EB-650.5.2 Cleaner Inside Cover 1

24 EB-650.5.1 Cleaner Plate 1

25 EB-650.5-4 Second Filter Element 1

26 EB-650.5-3 First Filter Element 1

27 EB-650.5-2 Cleaner Plate 1

28 EB-650.5-1 Cleaner Outside Cover 1

29 EB-650.5.3 Screw 2

30 1E40FP-3Z.4 Recoil Starter Assembly 1

# Part Number Description Qty.

31 GB70-GB93-GB97  M5 x 20 Bolt Assembly M5 x 20, Black 4

32 QS15Q63BF-1 Engine Cover 1

33 GB70-GB93-GB97  M6 x 16 Bolt Assembly M6 x 16, Black 1

PARTS LIST (B)
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PARTS DIAGRAM (C)
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# Part Number Description Qty.

1 GB845 ST4.8 x 25 Screw ST4.8 x 25,Black zinc-plating 3

2 EB-650.2.3 Second Half Volute Case 1

3 EB-650.2.1 Impeller 1

4 EB-650.7-1 Pan Joint 1

5 QS15Q63BF.1.1 First Half Volute Case 1

6 GB97  Ø5 Flat Washer Ø5, Black 9

7 GB818  M5 x 55 Bolt M5 x 55, Black 2

8 GB818  M5 x 16 Bolt M5 x 16, Black 7

9 EB-650.2-1 Plug 1

PARTS LIST (C)
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PARTS DIAGRAM (D)
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# Part Number Description Qty.

1 EB-420-E.4.1-2 Lever 1

2 EB-420-E.4.1.1 Handle Case 1

3 EB-420-E.4.1-3 Rotating Block 1

4 GB97 Washer Ø5 1

5 GB/T845 Screw St4.8 x 16 1

6 EB-420-E.4.1-1 Block 1

7 EB-420-E.4.1.3 Trigger 1

8 EB-420-E.4.1.2 Handle Cover 1

9 GB/T845 Screw St2.9 x 19, Black 3

10 GB70.1 Screw M5 x 25, Black 1

11 QS15Q63BF.3.1(A) Ignition Switch Assembly 1

12 EB-420-E.4.1-4 Spring 1

13 QS15Q63BF.3-1 Fuel Throttle 1

14 QS15Q63BF.3.1-1 Tube Sheath 1

PARTS LIST (D)
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PARTS DIAGRAM (E)
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FIGURE  E
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# Part Number Description Qty.

1 1E34F-2E-EMC.1-1 Cap, Spark Plug 1

2 1E40F-3A.8-2 Spring, Spark Plug Cap 1

3 BPMR7A Spark Plug, BPMR7A 1

4
GB70-GB93-GB848  M5 x 
20

Bolt  Assembly M5 x 20
4

5 1E48FP-E-1 Cylinder 1

6 GB6171  M10 x 1 Nut M10 x 1 1

7 GB93  Ø10 Spring Washer Ø10 1

8 GB97  Ø10 Flat Washer Ø10 2

9 EB-500-E.1.4-FSH-ZZ Rotor 1

10 1E40FP-3Z-11 Seal, OD25 x ID14.5 x 7 2

11
GB70-GB93-GB848  M5 x 
35

Bolt  Assembly M5 x 35,Black
4

12 1E48FP-E.2-1 Front Crankcase 1

13 GB119 Pin 2

14 GB276  OD35 x ID15 x 11 Bearing, OD35 x ID15 x 11 2

15 1E48FP.6-2 Gasket, Crankcase 1

16 EB-500-E.1.4-FSH-DZ Ignition Coil 1

17 GB70-GB93-GB97  M4 x 20 Bolt Assembly M4 x 20 2

18 1E36F-2C.6.1B Ignition Wire 1

19 1E46FP.1-3 Grommet 1

20 GB70-GB93-GB97  M5 x 20 Bolt Assembly M5 x 20, Black 1

21 1E46FP-2 Retainer 1

22 GB1099 3 x 13 Woodruff Key 3 x 13 1

23 1E48FP-E.1.1 Crankshaft 1

24 1E48FP-E.2-2 Back Crankcase 1

25 1E40FP-3Z-19 Ratchet 1

26 1E40FP-3Z-16 Nut M10 1

27 1E44F-2A.2-3 Needle Bearing, OD14 x ID10 x 15.5 1

28 1E40F-03.02.01 Ring, Piston Pin 2

29 1E48FP-E.1-1 Piston 1

PARTS LIST (E)

# Part Number Description Qty.

30 1E48FP.5-2 Piston Pin 1

31 1E48FP.5-4 The Second Piston Ring 1

32 1E48FP.5-3 The First Piston Ring 1

33 1E48FP-10 Gasket, Cylinder 1


